
Economics of advanced
technologies for wastewater
treatment: Evidence from pulp
and paper industry

Sumit Dagar1*, Santosh Kumar Singh1 and Manoj Kumar Gupta2

1Department of Environmental Engineering, Delhi Technological University, Rohini, India,
2Environmental Management Division Central Pulp and Paper Research Institute, Saharanpur, India

Paper mills generate large quantities of wastewater and sludge waste depending

on the type of paper making processes employed. This poses several problems

regarding wastewater treatment, discharge, and sludge disposal. Whenever

wastewater is generated, it should be treated in wastewater treatment plants

prior to being released to the environment since it can be polluting and
[...]
rates in an aqueous environment to the concentration of a

limiting nutrient. It is a mathematical model equation for the

growth of microorganisms involved in the wastewater

treatment (Dagar et al., 2020c; Singh et al., 2021; Zakari et

al., 2021; Shahzad et al., 2022). The empirical coefficient of the

equation differs from species to species and based on the

environmental conditions.

The Monod equation

μ � μmax ×
S

Ks + S
(1)

where μ is the specific growth rate.

μmax is the maximum specific growth rate.

S is the concentration substrate.

Ks is the half-velocity constant.

The proportionality constants obtained from the kinetics

equations derived for the above rates are known as biokinetic

constants or growth constants. The objectives of the biokinetics

study are as follows.

1) To describe the development of microbes within the

bioreactor.

2) To predict the effluent microbes and substrate concentrations

by developing suitable mathematical models.

3) To study the effect of biokinetics on the process design,

performance and stability of treatment process

3 Literature review

Several types of research have been conducted to assess and

analyze the characteristics of effluents and their composition in

wastewater. A study showed that the chemical oxygen demand

(COD) levels of greater than 10,000 mg/L and total suspended solids

as the primary contaminants in PPW (TSS) (Liang et al., 2021).

Some researchers demonstrated that the pulp and paper industry is

infamous for consuming large amounts of fresh water and

producing harmful effluents (Singh and Chandra, 2019). Another

study showed high chemical oxygen demand (COD), large

biological oxygen demand (BOD), and low biodegradability

(reported as BOD/COD ratio) in pulp and paper wastewater

(Kamali and Khodaparast, 2015). A study on Bleaching effluents

having high BOD and COD levels, as well as a lot of suspended

particles (primarily fibres), fatty acids, tannins, resin acids, and lignin

and its derivatives is also reported (Singh et al., 2019). Some

researchers from the USA demonstrated that the direct reaction

(promoted by ozone itself) and the indirect response of OH radicals

produced during ozonation treatment are both involved in ozone

application (McBride et al., 2019). In another research work, a group

of researchers fromChina andNewZealand studied on the pulp and

FIGURE 10
Vollute sludge press for secondary sludge.

FIGURE 11
OCEMS at final discharge.

TABLE 5 Average characteristics of wastewater collected and
pollution load generated at star paper mills Ltd.

Particulars ETP inlet (inlet to
PC)

PC outlet (inlet to
at)

pH 7.39 7.82

TDS, mg/l 2,967 2,889

TSS, mg/l 1911 (15,900 kg/d) 130 (1,082 kg/d)

COD, mg/l 1,465 (12,189 kg/d) 936 (7,788 kg/d)

BOD, mg/l 653 (5,433 kg/d) 494 (4,110 kg/d)

[Present Paper Production Capacity 230 tpd; Effluent Volume, 8,320 m3/day

(347 m3/h)].

Frontiers in Environmental Science frontiersin.org10

Dagar et al. 10.3389/fenvs.2022.960639

https://www.frontiersin.org/journals/environmental-science
https://www.frontiersin.org
https://doi.org/10.3389/fenvs.2022.960639


paper black liquor treatment, ozonation alone and combinationUV/

ozonation, process efficiency analysis utilizing various operating

parameters, and data regression (Li et al., 2019). Two Indian

researchers demonstrated that lignin, hemicelluloses, benzoic

acid, phenylacetic acid, hexadecenoic acid, octadecanoic acid,

phenol, p-cresol, benzophenone, diethyl phtanlate, and alkyl

halides are all components of PPW pollutants, and they are

resistant to degradation and removal (Yadav and Chandra,

2018). It is learnt that the physicochemical mechanisms for PPW

pollutant removal are very well understood, however there are fewer

information on biological pollutant elimination pathways (Wilks

and Scholes, 2018). Furthermore, a study showed that the pulp and

paper wastewater (PPW) make for 42% of the three billion tons of

industrial wastewater produced worldwide (Toczyłowska-

Mamińska, 2017). It is aloso reported that ozonation is useful for

eliminating color and oxidizing refractory organics, especially in

industrial wastewater treatment, but also in effluent disinfection

(Lazarova et al., 2013).

Keeping the above discussion in view, the objective of our

study is set.

TABLE 6 Adequacy assessment of ETP at star paper mills Ltd.

S.
No.

Unit Design specifications Remarks

1 Primary clarifier Capacity: 10087 m3 Adequate to handle even excess effluent volume up to 30,000 m3/day

Effluent flowa, m3/hr: 347 Surface Area, m2: 2,522

Retention time, hr.: 29

SOR, m3/m2/day: 3.3

2 Aeration tank Capacity: 18,720 m3 Adequate in terms of handling capacity

Effluent flow after recirculationb, m3/
hr.: 434

Retention Time:43 h Aeration is adequate to treat even excess BOD load up to 6,500 kg/day i.e., more than
the present BOD load

BOD load after primary clarifierC, kg/
day: 4,110

VLR, kg BOD/m3/day: 0.22

kg/hr: 171 F/m ratio: 0.11

No of Aerators:12

Total HP: 630

O2required: 342 kg/h

Available O2: 528 kg/h

3 Secondary Clarifier Capacity, m3: 6,005 Adequate

Effluent flow. M3/hr: 434 Surface Area, m2: 1,645

Retention time, hr: 13.8

SOR, m3/m2/day: 6.33

4 Sludge Filter Press Capacity: 10 tonne dry
solids/day

Adequate to handle ETP sludge

Vollute Press Capacity: 4.8 tonne dry
solids/day

aDesign Specifications provided by the mill.
bIncreased 25% wastewater volume due to recirculation of secondary sludge.
C24% reduction in BOD, after Primary Clarifier.

TABLE 7 Wastewater treatment of paper and pulp industry.

Parameter Primary clarifier outlet Wood Secondary clarifier outlet Wood

Months September 2021 March 2021 September 2021 March 2021

pH 7.23 7.2 6.5–8.5 7.7

TSS 123 38.62 53 8

TDS 1,882 3,355 1,851 2,142

COD 894 862 252 173

BOD 356 580 26 17

Colour — — 582 240

Frontiers in Environmental Science frontiersin.org11

Dagar et al. 10.3389/fenvs.2022.960639

https://www.frontiersin.org/journals/environmental-science
https://www.frontiersin.org
https://doi.org/10.3389/fenvs.2022.960639


4 Objective of the study

In our study, we aim to evaluate the efficacy of existing

ETPs for treating wastewater generated by the pulp and paper

making process in a selected paper mill in India. The study is

based on Central Pulp and Paper Research Institute (CPPRI)’s

pollutant load assessment and information provided by

the paper mill regarding its current maximum working

capacity.

5 Methodology

5.1 Selection of a paper mill

Duncan Goenka Group’s flagship company, Star Paper Mills

Ltd., is an integrated pulp and paper plant in Saharanpur, Uttar

Pradesh (Figure 3). The mill uses woody raw materials such as

eucalyptus, poplar, and veener chips to manufacture a wide range

of industrial and cultural grade papers, such as absorbent kraft,

maplitho, azure lay, and copier. Themill has four paper machines

with a 300 tpd installed capacity. Even though the mill uses

traditional chlorine bleaching technology, it also uses an

oxidative extraction stage that involves oxygen and peroxide.

CEOPHH is the actual bleaching sequence. Furthermore, the mill

has implemented Oxygen Delignification prior to bleaching to

reduce the consumption of bleach chemical requirements in

following pulp bleaching through bleaching sequence and

overall pollution load reduction.

5.2 Fresh water consumption by the mill

Water is used extensively in the papermaking process. The

amount of freshwater consumed is determined by the raw

material utilized, the procedure performed, and the quality of

the final product. Freshwater (groundwater) is first abstracted at

Star Paper Mills Ltd. via borewell. The total number of borewells

is ten, but only five are operational at any given time. The

remaining five borewells are maintained on standby and

gathered in a reservoir before being transferred to different

areas of the mill as needed (Figure 4). A flow meter is

installed in the borewell. The usage of freshwater by section is

shown in Table 4. It is observed that paper machine and stock

preparation consumes the highest (3,500 m3/day) amount of

water compared to other processes which is followed by the

pulping process i.e. 2850 m3/day.

5.3 Effluent treatment plant

The layout of the existing ETP at the paper mill is shown in

Figure 5. The current ETP is based on the traditional activated

sludge process and comprises mostly of a primary clarifier, an

aeration tank, and a secondary clarifier. A belt press is also

installed at the mill for dewatering primary and secondary sludge.

After screening through a bar screen, the mill effluent is fed into a

primary clarifier to remove suspended solids (Figure 6). To

reduce pollution load, the primary clarifier overflow is

pumped into the aeration tank for biological treatment

(Figure 7). The aeration tank is equipped with 12 surface

aerators (each with 50 HP) and a 50 HP blower to provide

distributed aeration to maintain the dissolved oxygen level

essential for appropriate microbial metabolic activity. The vital

nutrient is introduced to the aeration tank to aid in the growth of

microorganisms. Using a sludge filter press, the primary

clarifier’s underflow is further dewatered to around 30%

consistency (Figure 8). Sludge that has been dewatered is sold

to board mills. The secondary clarifier’s (Figure 9) underflow is

recycled back into the aeration tank to maintain the MLSS level

(3,000 mg/L), and the rest is dewatered using the Volute Press

(Figure 10). The treated wastewater is released into the Hindon

River at a distance of roughly 3 km via a concrete underground

drain. The mill has placed an OCEMS at the final output to

monitor the quality of treated effluent 24 h a day, 7 days a week

(Figure 11).

5.4 Wastewater generation and its
characteristics

Excess backwater from paper machines, bleach plant effluent,

floor cleaning, and other sources of wastewater are the most

common. Approximately 85–90% of the freshwater utilized is

wasted. Table 5 shows the average parameters of wastewater

collected following composite sampling and evaluated at CPPRI.

5.5 Adequacy assessment of existing ETP

The adequacy of the various units of the existing ETP at Star

Paper Mills Ltd. was assessed based on influent retention time in

each unit, surface overflow rate in primary and secondary

clarifiers, volumetric loading rate, and estimation of

oxygenation capacity of existing aerators in the aeration tank

for oxidation/degradation of BOD load available. Table 6

summarizes the assessment of ETP adequacy.

5.6 Operation and maintenance

To achieve the designed performance from ETP, it is

necessary to operate it under optimum conditions to meet the

environmental discharge standards. Following are the suggested

measures, the mill should adopt for proper and optimum

operation of ETP:

Frontiers in Environmental Science frontiersin.org12

Dagar et al. 10.3389/fenvs.2022.960639

https://www.frontiersin.org/journals/environmental-science
https://www.frontiersin.org
https://doi.org/10.3389/fenvs.2022.960639


1) Ensure proper and optimum conditions as per the designed

specification and manufacturer’s instruction.

2) Ensure proper addition of nutrients in aeration tank as per

thumb rule BOD: N: P - 100:5:1 to facilitate the growth of

microbes and maintain an adequate level of MLSS.

3) Maintain the required level of MLSS concentration

(2,500–3,000 mg/L) in the aeration tank by ensuring

proper microbial growth.

4) Maintain desired level of DO in the aeration tank (1–2 mg/L).

5) Ensure periodic and timely withdrawal of sludge from the

clarifiers.

6) Proper maintenance of electric motors and pumps etc.

7) Use of coagulant and effective settling of suspended solids in

the primary clarifier.

8) In addition to the above, routine testing of major pollution

parameters viz pH, TSS, COD, BOD is essential on daily basis to

maintain the desired performance of ETP. The parameters of

concern and the frequency of their analyses advised are as under.

6 Results and observations

The information on pH, TSS, TDS, COD, BOD, and color

were recorded by CPPRI for the month of September 2021

(Table 7). Based on the studies conducted to assess the

adequacy of the Effluent Treatment plant (ETP) at Star Paper

Mills Ltd., Saharanpur, CPPRI has the following observations to

make:

1) The retention time available in the primary clarifier, aeration

tank and secondary clarifier are sufficient to facilitate

satisfactory removal of suspended matter in clarifiers and

oxidation of biodegradable organic matter in the aeration

tank. More than 50% of TDS is removed from the primary

clarifier outlet to the secondary clarifier outlet As per the

information received (September 2021), the secondary

clarifier was able to significantly reduce the TSS from

123 mg/L to 53 mg/L.

2) The number of surface aerators provided in ETP i.e., 11 ×

50 HP = 550 HP, 1 × 30 HP = 30 HP and 1 × 50 HP air

blower are adequate to provide sufficient oxygen for

oxidation of biodegradable organic matter. In fact, the

aeration capacity is adequate to treat an even higher

BOD load than the existing BOD load provided the ETP

is operated under optimum conditions. BOD is lowered

from 356 mg/L at the outlet of primary clarifier to a

sufficiently lower amount of 26 mg/L. Likewise, COD

reduced from 894 mg/L to 252 mg/L.

3) The mill has significantly reduced its water consumption with

the adoption of modern fiber line technologies like oxygen

delignification, new pulp washers as well as optimization of

process operations and water requirement process-wise, good

housekeeping practices.

7 Conclusion

The most important step in developing a successful

wastewater treatment technology is site characterization,

which aids in determining the most appropriate and feasible

method. Various technologies, such as ion-exchange methods to

remove dissolved materials, are used in the process to assist in

clean wastewater. Nonetheless, they can be employed in a

regulated manner to remediate a wide spectrum of

contaminants. Despite significant technological improvements

and achievements, wastewater treatment remains a critical issue

internationally.

In this paper, we studied the WWTP in Star Paper Mills Ltd.

Saharanpur, Uttar Pradesh, India. The paper mill comprises of an

ETP which is based on the conventional activated sludge process.

The ETP have a primary clarifier, an aeration tank, and a secondary

clarifier. The following conclusions result from our study.

1) Primary clarifier, and secondary clarifier reduces all

suspended matter in clarifiers

2) The aeration tank not only oxidises the biodegradable organic

matter but also is capable to treat significantly higher BOD

than rated value.

3) Adoption of technologies such as oxygen delignification and

pulp washers helped the mill reduce water consumption

Due to its flexible design, operation, and cost-effectiveness,

ETP appears to be the most frequent technology for removing

heavy metals in wastewater among many wastewater treatment

procedures. To make wastewater usable for other purposes, to

eliminate pollutants and toxicants, to preserve the water quality of

natural water resources, and to make wastewater useable for other

reasons, advanced WWTP techniques in paper mills is required.

Data availability statement

The original contributions presented in the study are

included in the article/Supplementary Material, further

inquiries can be directed to the corresponding author.

Author Contributions

SD Experiment and writing, SS supervision, MK

proofreading.

Conflict of interest

The authors declare that the research was conducted in the

absence of any commercial or financial relationships that could

be construed as a potential conflict of interest.

Frontiers in Environmental Science frontiersin.org13

Dagar et al. 10.3389/fenvs.2022.960639

https://www.frontiersin.org/journals/environmental-science